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EMC TEST REPORT for Bluetooth Device
No. 141200188SHA-005

Applicant : Pass & Seymour, Inc., d/bégrand
301 Fulling Mill Road, Suite G, Middletown,
Pennsylvania 17057 USA

Manufacturer : Hangzhou Samko Electronics|Ga.
No.8,Jiaqgi Road,Xianlin Street,Yuhang District, lgahou
City, Zhejiang Province, 311122, China

Equipment : Wireless Zone Player
Type/Model : NV-P200
SUMMARY

The equipment complies with the requirements agogr the following standard(s):
47CFR Part 15 (2014): Radio Frequency Devices
ANS| C63.4 (2003): American National Standard for Methods of Measumme

of Radio-Noise Emissions from Low-Voltage Electtiaad Electronic
Equipment in the Range of 9 kHz to 40 GHz

RSS-210 I ssue 8 (December 2010): Low-power Licence-exempt Radiocommunication
Devices (All Frequency Bands): Category | EqQuipment

RSS-Gen Issue 4 (November 2014): General Requirements and Information for the
Certification of Radiocommunication Equipment

Date of issue: Dec 22, 2014

Prepared by: eviewed by:

Daniel Zh iewer)
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FCC ID: YV8-NVP200
Intertek IC: 9922A- NVP200
Description of Test Facility

Name: Intertek Testing Services Limited Shanghai
Address: Building 86, No. 1198 Qinzhou Rd., No&hanghai 200233, P.R. China

FCC Registration Number: 236597
IC Assigned Code: 2042B-1

Name of contact: Jonny Jing

Tel: +86 21 61278271
Fax: +86 21 54262353
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1. General Information

1.1 Applicant Information

Applicant:

Name of contact:
Tel:
Fax:

Manufacturer:

Sample received date
Sample Identification No

Date of test

1.2 Identification of the EUT

Equipment:
Type/model:
FCC ID:

IC:

FCC ID: YV8-NVP200
I C: 9922A- NV P200

Pass & Seymour, Inc., d/b/a Legrand
301 Fulling Mill Road, Suite G, Middletown,
Pennsylvania 17057 USA

IRkukulies
1-859 817 7218
1-859 817 7250

HangalSamko Electronics Co. Ltd.
No.8,Jiagi Road,Xianlin Street,Yuhang District,
Hangzhou City, Zhejiang Province, 311122, China

Juriz014
/

June 1, 2014 ~ Dec 10, 2014

Wireless Zone Player
NV-P200
YV8-NVP200
9922A- NVP200
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1.3 Technical specification

Operation Frequency Band:
Modulation:

Gain of Antenna:

Rating:

Description of EUT:

Channel Description:

FCC ID: YV8-NVP200
I C: 9922A- NV P200

2402 - 24i8(r
FSK, Pi/4 DQPSK, 8DQPSK

Antenna Type

Max. Gain of antenna

ANTO004-2G450

2.0dBi

AC 100-240V, 50-60Hz, 150W

The ElsTa wireless audio device containing Wi-Fi as

well as Bluetooth modules. Among this report, dhly
Bluetooth part was assessed.

Therial spacing is 1IMHz.

1.4 Mode of operation duringthetest / Test peripherals used

While testing transmitting mode of EUT, the intdrmedulation was applied.

Test softwar e setting: Default power setting among the softw8tae Test3.

Test peripherals used:

ltem No Description Band and Model S/No
1 Laptop computer HP ProBook 6470b NA
Test mode:
Mode 1: Hopping off, GFSK_DH5
Mode 2: Hopping off, Pi/4 DQPSK_DH5
Mode 3: Hopping off, SDPSK_DH5
Mode 4: Hopping on, GFSK_DH5
Mode 5: Hopping on, Pi/4 DQPSK_DH5
Mode 6: Hopping on, 8DPSK_DH5
Test Channdl:
Channel Frequency (MHz)

L 2402

M 2441

H 2480
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1.5 Frequency Hopping System Requirement

DCompliance for Section 15.247 (a)(1), (9), (h) requirement

The system shall hop to channel frequencies tiease@ected at the system hopping rate from
a Pseudorandom ordered list of hopping frequenEiash frequency must be used equally
on the average by each transmitter. The systenwvegseshall have input bandwidths that
match the hopping channel bandwidths of their @moeding transmitters and shall shift
frequencies in synchronization with the transmigghals.

Frequency hopping spread spectrum systems arequited to employ all available

hopping channels during each transmission. Howeékersystem, consisting of both the
transmitter and the receiver, must be designednapty with all of the regulations in this
section should the transmitter be presented withréinuous data (or information) stream. In
addition, a system employing short transmissiostsunust comply with the definition of a
frequency hopping system and must distribute @sgmissions over the minimum number of
hopping channels specified in this section.

The incorporation of intelligence within a frequgnmpping spread spectrum system that
permits the system to recognize other users witlterspectrum band so that it individually
and independently chooses and adapts its hoposat®id hopping on occupied channels is
permitted. The coordination of frequency hoppingtesns in any other manner for the
express purpose of avoiding the simultaneous ocmypef individual hopping frequencies
by multiple transmitters is not permitted.

<] Compliancefor Section 15.247 (a)(1)

According to Bluetooth Core Specification, the pfmandom sequence may be generated in
a ninestage shift register whose 5th and 9th siagits are added in a modulo-two addition
stage. And the result is fed back to the inputeffirst stage. The sequence begins with the
first ONE of 9 consecutive ONES; i.e. the shiftistgr is initialized with nine ones.

* Number of shift register stages: 9

« Length of pseudo-random sequence:12= 511 bits

 Longest sequence of zeros: 8 (non-inverted sjgnal

meﬂﬂmﬁmﬂﬂw
(B

Linear Feedback Shift Register for Generation of the PRBS sequence

An example of Pseudorandom Frequency Hopping Seguasfollow:
206246 77 7 64 8 73

Each frequency used equally on the average byteacsmitter.

According to Bluetooth Core Specification, Bluetootceivers are designed to have input
and IF bandwidths that match the hopping channedlwalths of any Bluetooth transmitters
and shift frequencies in synchronization with ttamsmitted signals.
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<] Compliance for section 15.247(g)

According to Bluetooth Core Specification, the Bbhath system transmits the packet with
the pseudorandom hopping frequency with a contiautaia and the short burst transmission
from the Bluetooth system is also transmitted urlderfrequency hopping system with the
pseudorandom hopping frequency system.

<] Compliancefor section 15.247(h)

According to Bluetooth Core specification, the Bhath system incorporates with an
adaptive system to detect other user within thetsppe band so that it individually and
independently to avoid hopping on the occupied nbkmn

According to the Bluetooth Core specification, Bleetooth system is designed not have the
ability to coordinate with other FHSS System inedfiort to avoid the simultaneous
occupancy of individual hopping frequencies by mplgttransmitter.
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2. Test Specification

2.1 Instrument list

FCC ID: YV8-NVP200
I C: 9922A- NV P200

Equipment Type Manu. Internall Cal. Date Due date
no.
Test Receiver ESCS 30 R&S EC 2107 2014-10-2015-10-20
Test Receiver ESIB 26 R&S EC 3045 2014-10:;2D15-10-19
A.M.N. ESH2-75 R&S EC 3119 2014-1-9 2015-1-8
Bilog Antenna CBL 6112D TESEQ EC 4206 2013-4-28 30127
Horn antenna HF 906 R&S EC 3049 2013-4-28  2015-4-27
Pre-amplifier Pre-amp 18 R&S EC 3220  2014-4-12 2018
Semi-anechoic - Albatross EC 3048 | 2014-5-12 2015-5-11
chamber project
High Pass Filter| WHKX 1.0/15G+ Wainwright | EC4297-1 2014-1-8 2015-1-7
10SS
Power sensor / | N1911A/N1921A Agilent EC4318 | 2014-04-122015-04-11
Power meter
Loop Antenna FMZB 1516 SCHWARZB / 2014-11-29| 2015-11-28
ECK
Temperature SETH-E tayasaf EC4315 2014-4-9 2015-4:9
Camber
2.2 Test Standard

RSS-210 Issue 8 (December 2010)
RSS-Gen Issue 4 (November 2014)

ANSI C63.4: 2003

DA 00-705 (March 30, 2000)
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2.3 Test Summary

FCC ID: YV8-NVP200
I C: 9922A- NV P200

Thisreport appliesto tested sample only. Thisreport shall not be reproduced in part
without written approval of Intertek Testing Service Shanghai Limited.

TEST ITEM FCC REFERANCH IC REFERGHN RESULT
20 dB Bandwidth 15.247(a)(1) RSS-210 Issue 8 Tested
Annex 8
Carrier Frequency Separatior] 15.247(a)(1) RSS-210 Issue (8 Pass
Annex 8
Output power 15.247(b)(1) RSS-210 Issue 8 Pass
Annex 8
Radiated Spurious Emission§  15.205 & 15.209 RSS-210 Issue|8  Pass
Clause 2
Band Edge Emission 15.247(d) RSS-210 Issue 8 Pass
Annex 8
Power line conducted emissiq 15.207 RSS-Gen Pass
Clause 8.8
Number of Hopping 15.247(a)(1)(iii) RSS-210 Issue 8 Pass
Frequencies Annex 8
Dwell time 15.247(a)(1)(iii) RSS-210 Issue8  Pass
Annex 8
Occupied bandwidth - RSS-Gen Tested
Clause 6.6

Note: “NA” means “not applied”.
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FCC ID: YV8-NVP200
Intertek IC: 9922A- NVP200
3. 20dB Bandwidth

Test result: Tested

3.1Limit

[] Frequency hopping systems shall have hopping ehaanrier frequencies separated by
a minimum of 25kHz or the 20 dB bandwidth of thegppimg channel, whichever is greater.

X] Frequency hopping systems operating in the 24088-84VIHz band may have hopping
channel carrier frequencies that are separated IxyH2 or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is gnegrovided the systems operate with
an output power no greater than 125mWw.

3.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

3.3 Test Procedure and test setup

The 20 bandwidth per FC® 15.247(a)(1) is measured using the Spectrum Analyith
Span = approximately 2 to 3 times the 20 dB bantwi@BW>1% of the 20 dB bandwidth,
VBW>RBW, Sweep = auto, Detector = peak, Trace = mad.hol

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)
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3.4 Test Protocol

Temperature : 2y
Relative Humidity : 55 %
Mode CH 20dB Bandwidth

(kH2)

L 931.5

1 M 927.9

H 928.6

Channel L
- Agilent T |Freg/Channel

Ch Freq 2.462 GHz Trig Free 2.5:5?;@%9@%5%?43

Occupied Bandwidth

Start Freq
2.39950888 GHz

#Atten 20 dB Stop Freg
2.48450080 GHz

CF Step
SBB.0aAREE kHz
ST . Huto an

LYRPP Y =

Freq Offset
B.EaRREEE Hz

#\JEH 38 kHz

_ _ : Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

860.7777 kHz x dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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nterte IC: 9922A- NV P200

Channel M
% Agilent R T |Freq/Channel
e
Ch Freq 2.441 GHz Trig Free 25?1"@%9@%5 fri
Occupied Bandwidth

Start Freq
2.43850800 GHz

Stop Freq
244350008 GHz

CF Step
LO.Beae0a0 kHz
Auto Han

e
Rl T Ty
eV AT
e

|
e T T |

Freq Offset
B.00000600 Hz

Signal Track
Occ BH X Pwr On Off

856.8359 kHz % dB

Transmit Freq Error 736 kHz
% dB Bandwidth

Copyright 2000-20805 Agilent Technologies

Channel H
. Agilent R T Freg/Channel

Center Freq
245000068 GHz

Ch Freq 2.48 GHz Trig Free
Decupied Bandwidth

StartFreq
247750008 GHz

Stop Freq
2. 48250000 GHz

CF Step
DHB.000068 kHz
Auto Man

Freq Offset
200000000 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

855.7466 kHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2085 Agilent Technologies
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Mode CH 20dB Bandwidth
(kH2)
L 1227
2 M 1216
H 1212
Channel L
# Agilent R T |Freg/Channel

Ch Freq 2.402 GHz Trig Free 2552"@%%%5 e

Occupied Bandwidth

Start Freq
2.39950000 GHz

Ref 18 dBm #Atten 20 dB
eak Stop Freq
i 2.48450080 GHz

CF Step
N 000.000000 kHz
AT | M M an

Freq Offset
P.OARARRAE Hz

#EHW 51 kHz

. . - Signal Track
Occupied Bandvidth Occ BH % Pur On 0ff

1.1935 MHz ® db

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Page 14 of 66
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Intertek
Channel M

% Agilent R T |Freq/Channel

Center Freq

Ch Freq 2.44190008 GHz

Occupied Bandwidth

2.441 GHz Trig Free

Start Freq
243856088 GHz

Stop Freq
244350088 GHz

CF Step
LEB.00BBAA kHz
PN futo Man

Freq Offset
B.EREAEAEE Hz

#YBW 51 kHz

Signal Track

Occupied Bandwidth 0ff

1.1849 MHz

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel H
% Agilent R T

Occ BH % Puwr 0
® (B :

Freq/Channel

Center Freq

Ch Freq 2.45000000 GHz

Occupied Bandwidth

2.48 GHz Trig Free

Start Freq
2. 47750088 GHz

Stop Freq
248250088 GHz

CF Step
LEB.00BBAA kHz
| Auto Man

Freq Offset
B.EREAEAEE Hz

#YBW 51 kHz

Signal Track

Occupied Bandwidth 0ff

Occ BH % Puwr 0
1.1741 MHz '

% dB

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Mode CH 20dB Bandwidth
(kH2)
L 1261
3 M 1260
H 1258
Channel L
# Agilent R T |Freg/Channel

Center Freq

Ch Freq 2.402 GHz Trig Free| 5 yaonanen Gz

Occupied Bandwidth

Start Freq
2.39950000 GHz

A dBm #Atten 20 dB
Stop Freq
2.48450080 GHz

CF Step
g C90.000000 kHz
A [it0 Man

Freq Offset
P.OARARRAE Hz

#R Hz - #\EH 51 kHz Sweep 1212

I . X Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 7 [ Off

1.1960 MHz

Transmit Freq Error 1

¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel M

& Agilent

FCCID: YV8-NVP200
IC: 9922A- NV P200

R T |Freq/Channel

Ch Freq
Occupied Bandwidth

2.441 GHz

#YBW 51 kHz

Center Freq

Trig Free| 5 14100000 Ghz

Start Freq
243856088 GHz

Stop Freq
244350088 GHz

CF Step
LEB.00BBAA kHz
Auto Man

Freq Offset
B.EREAEAEE Hz

Occupied Bandwidth
1.1949 MH

Transmit Freq Error
% JB Bandwuidth

Occ BH % Pur
% dB

Signal Track
{n 0

Channel H

% Agilent

Copyright 2000-2005 Agilent Technologies

R T |Freq/Channel

Ch Freq
Occupied Bandwidth

2.48 GHz

#YBW 51 kHz

Center Freq

Trig Free| 5 10000000 Ghz

Start Freq
2. 47750088 GHz

Stop Freq
248250088 GHz

CF Step
LOD.BAARAEA kHz
N Auto Man

Freq Offset
B.EREAEAEE Hz

Occupied Bandwidth
1.1838 MHz

Transmit Freq Error 3.164 kH:
% JB Bandwuidth

Occ BH % Pur
% dB

Signal Track
{n 0

Page 17 of 66
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FCC ID: YV8-NVP200
Intertek IC: 9922A- NVP200
4. Carrier Frequency Separation

Test result: Pass

4.1 Limit

[] Frequency hopping systems shall have hopping ehaanrier frequencies separated by
a minimum of 25kHz or the 20 dB bandwidth of thegppimg channel, whichever is greater.

X] Frequency hopping systems operating in the 24088-84VIHz band may have hopping
channel carrier frequencies that are separated IxyH2 or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is gnegrovided the systems operate with
an output power no greater than 125mWw.

4.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

4.3 Test Procedure and test setup

The Carrier Frequency Separation per FEC5.247(a)(1) is measured using the Spectrum
Analyzer with Span can capture two adjacent chaniRBW>1% of the span, VBWRBW,
Sweep = auto, Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)
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4.4 Test Protocol

Temperature : 2y
Relative Humidity : 55 %
Mode CH Frequency Separation Limit
(kH2) (kH2)
L 1000 > 2/3 of 20dB BW
1 M 1000 > 2/3 of 20dB BW
H 1000 > 2/3 of 20dB BW
Channel L
3 Agilent T | Peak Search

#0tten 20 4B 404 db Next Peak

Hext Pk Right

Next Pk Left

Min Search

W Pk-Fk Search
*’4

‘| 1.000000 MHz oot

More
W 166 #YEM Hzr Sweep SOE 31 pts) Lof2

Copyright 2000-2005 Agilent Technologies
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

Channel M
Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
""'I"'-"'r1"1..\,._|'*"|II"'“'.-"hu__.\.-.;""-.l
-M-,..J»-'u i -*,._?\r s f Pk_Pk Search
F‘ 1, ulll\aw
Marker a

Mkr 5 CF

1.000008 MHz

—El P1 dB

2 More
ﬂ h 1of 2

Copyright 2000-2005 Agilent Technnlugles

Channel H
3 Agilent T | Peak Search
a Mkrl 1.88 ;
Next Peak

Mext Pk Right
Next Pk Left

Min Search

ey I

Pk-Pk Search

""r‘m.wJﬂih,-.m ;.4,' .
e er"'w-i
& Mkr 5 CF
swo +1.000000 MHz
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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nterte |C: 9922A- NV P200

Mode CH Frequency Separation Limit
(kHZ) (kHZ)
L 1000 > 2/3 of 20dB BW
2 M 1000 > 2/3 of 20dB BW
H 1000 > 2/3 of 20dB BW
Channel L

# Agilent T | Peak Search

#Htten 28 dB 3,87 dB Next Peak

Next Pk Right

Next Pk Left

Min Search

M Pk-Pk Search

Marker a
‘| 1.000000 MH= D67
More
1 of 2

kHz #5weep SAE

Copyright 2000-2005 Agilent Technologies
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

Channel M
Peak Search

Next Peak

Mext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker a
1.000000 MHz Hn > CF
-0.06 cB .
o 1 of 2

Copyright 2000-2005 Agilent Technnlugles

Channel H
# Agilent T | Peak Search
a Mkrl 1.80
Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1of?

Copyright 2000-20805 Agilent Technulugles
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Mode CH Frequency Separation Limit
(kHZ) (kHZ)
L 1000 > 2/3 of 20dB BW
3 M 1000 > 2/3 of 20dB BW
H 1000 > 2/3 of 20dB BW
Channel L

# Agilent T | Peak Search

sftren 20 dE 3,83 dB Next Peak

Next Pk Right

Next Pk Left

Min Search

B Pk-Pk Search

Harker A

| 1.000000 MH= ke > CF
More
1 of 2

kHz #5weep SAE

Copyright 2000-2005 Agilent Technologies
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Intertek

Channel M
Peak Search

Next Peak
Mext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker a '
1.000000 MHz Hn > CF
021 cB .
o 1 of 2

Copyright 2000-2005 Agilent Technnlugles

Channel H
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

.\ _mﬂ N Pk-Pk Search
"*M iwh'f -

'|'l‘.1.- T

fa
sep |—-1.000000 MHz Mkr » CF

More
1of?
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| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

5. Maximum peak output power

Test result: Pass

5.1 Test limit

[ ] For frequency hopping systems operating in thé22483.5 MHz band employing at
least 75 non-overlapping hopping channels, anfitedjlency hopping systems in the 5725-
5850 MHz band: 1 watt

X For all other frequency hopping systems in the022883.5 MHz band: 0.125 watts

If the transmitting antenna of directional gainagex than 6dBi is used, the power shall be
reduced by the amount in dB that the directional gathe antenna exceeds 6dBi..

[_] For systems using digital modulation in the 908-88Hz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

5.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

5.3 Test procedure and test setup

The power output per FCQ 15.247(b) is measured by setting the Spectrum Aealgs

RBW = 1MHz, VBW = 3MHz, Sweep = auto, Detector -apeTrace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The test method is following DA 00-705 (Filing aNgasurement Guidelines for Frequency
Hopping Spread Spectrum Systems).
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5.4 Test protocol

FCC ID: YV8-NVP200
I C: 9922A- NV P200

Temperature 25C
Relative Humidity 55 %
Mode CH Conducted Power Limit
(dBm) (dBm)
L 0.32 21
1 M -0.25 21
H -0.40 21
Mode CH Conducted Power Limit
(dBm) (dBm)
L -0.40 21
2 M -0.93 21
H -1.92 21
Mode CH Conducted Power Limit
(dBm) (dBm)
L -0.16 21
3 M -0.57 21
H -1.03 21
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| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

6. Radiated Spurious Emissions
Test result: PASS
6.1 Test limit

The radiated emissions which fall in the restridi@dds, as defined §15.205(a), must also
comply with the radiated emission limits specifie¢15.209(a) showed as below:

Frequency Field Strength Measurement Distance
(MH2z) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

6.2 Test Configuration

VVVVVVVVVVVV -
S <
> EUT ]
g \Antenna mast Turn Table <

Test receiver
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nterte |C: 9922A- NV P200

6.3 Test procedure and test setup

The measurement was applied in a semi-anechoiclraihile testing for spurious
emission higher than 1GHz, if applied, the pre-afieplwould be equipped just at the output
terminal of the antenna.

The EUT and simulators were placed on a 0.8m higbde&n turntable above the horizontal
metal ground plane. The turn table rotated 360eak=syto determine the position of the
maximum emission level. The EUT was set 3 metesydvom the receiving antenna which
was mounted on an antenna mast. The antenna mpweadudown between from 1meter to
4 meters to find out the maximum emission level.

The radiated emission was measured using the Speétnalyzer with the resolutions
bandwidth set as:

RBW = 100kHz, VBW = 300kHz (30MHz~1GHz)
RBW = 1MHz, VBW = 3MHz (>1GHz for PK);
RBW = 1MHz, VBW = 10Hz (>1GHz for AV);

If the dwell time per channel of the hopping sigisdess than 100 ms, then the reading
obtained with the 10 Hz VBW may be further adjudtgd “duty cycle correction factor”.
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FCC ID: YV8-NVP200
I C: 9922A- NV P200

6.4 Test protocol
Mode 1
CH | Antenna | Frequency | Correct | Corrected Limit Margin | Detector
(MH2) Factor Reading (dBuVv/m) | (dB)
(dB/m) | (dBuV/m)
H 2401.90 31.20 94.70 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK]
\% 125.25 16.00 33.10 43.50 10.40 PK
H 393.51 18.60 36.50 46.00 9.50 PK
) \Y% 2390.00 31.20 50.70 54.00 3.30 PK
\% 4808.00 -11.10 53.50 74.00 20.50 PK
\% 4808.00 -11.10 45.70 54.00 8.30 AV
\% 7206.00 -2.60 45.80 54.00 8.20 PK
H 2440.90 31.20 94.30 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK
H 393.51 18.60 36.50 46.00 9.50 PK
M \% 4882.00 -10.8 56.40 74.00 17.60 PK
\Y% 4882.00 -10.8 49.00 54.00 5.00 AV
\Y% 5998.00 -9.3 45.30 54.00 8.70 PK
\% 7323.00 -2.90 44.90 54.00 9.10 PK]
H 2479.90 31.20 94.40 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK
H H 393.51 18.60 36.50 46.00 9.50 PK
\% 2483.50 31.20 51.50 54.00 2.50 PK
\% 4960.00 -10.50 50.30 54.00 3.70 PK
H 7440.00 -3.00 50.20 54.00 3.80 PK
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FCC ID: YV8-NVP200
I C: 9922A- NV P200

Mgge 2Antenna Frequency | Correct | Corrected Limit Margin | Detector
(MH2) Factor Reading (dBuVv/m) | (dB)
(dB/m) | (dBuV/m)

H 2401.80 31.20 93.80 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK

L H 393.51 18.60 36.50 46.00 9.50 PK
\% 2390.00 31.20 50.50 54.00 3.50 PK
\% 4808.00 -11.10 49.30 54.00 4.70 PK
\% 7206.00 -2.60 45.10 54.00 8.90 PK
H 2440.90 31.20 93.30 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK

M H 393.51 18.60 36.50 46.00 9.50 PK
\% 4884.50 -10.8 52.00 54.00 2.00 PK]
\% 5998.00 -9.3 45.10 54.00 8.90 PK
\% 7323.00 -2.90 44.80 54.00 9.20 PK
H 2479.90 31.20 92.60 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK

H H 393.51 18.60 36.50 46.00 9.50 PK
\% 2483.50 31.20 51.00 54.00 3.00 PK
\Y% 4961.00 -10.50 50.70 54.00 3.30 PK
H 7440.00 -3.00 50.10 54.00 3.90 PK
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FCC ID: YV8-NVP200
I C: 9922A- NV P200

Mgge 3Antenna Frequency | Correct | Corrected Limit Margin | Detector
(MH2) Factor Reading (dBuVv/m) | (dB)
(dB/m) | (dBuV/m)

H 2401.90 31.20 94.20 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK]
\% 125.25 16.00 33.10 43.50 10.40 PK

L H 393.51 18.60 36.50 46.00 9.50 PK
\Y% 2390.00 31.20 50.20 54.00 3.80 PK
\% 4808.00 -11.10 48.60 54.00 5.40 PK]
\% 7206.00 -2.60 45.70 54.00 8.30 PK]
H 2441.00 31.20 95.40 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK

M H 393.51 18.60 36.50 46.00 9.50 PK
\% 4884.50 -10.8 51.50 54.00 2.50 PK
\% 5998.00 -9.3 44.80 54.00 9.20 PK
\% 7323.00 -2.90 44.50 54.00 9.50 PK]
H 2480.00 31.20 92.90 / / PK
\% 119.42 16.00 33.80 43.50 9.70 PK
\% 125.25 16.00 33.10 43.50 10.40 PK

H H 393.51 18.60 36.50 46.00 9.50 PK
\% 2483.50 31.20 51.40 54.00 2.60 PK
\% 4961.00 -10.50 50.80 54.00 3.50 PK
H 7440.00 -3.00 44.20 54.00 9.80 PK
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Remark: 1. For fundamental emission, no ampliBegmployed.
2. Correct Factor = Antenna Factor + Cable Lossnphier, is employed)
3. Corrected Reading = Original Receiver Readiigptrect Factor
4. Margin = limit — Corrected Reading
5. If the PK reading is lower than AV limit, the Aést can be elided.
6. The emission was conducted from30MHz to 25GHz.

Example: Assuming Antenna Factor = 30.20dB/m, Cabks = 2.00dB,
Gain of Preamplifier = 32.00dB, Original Receiverdding = 10dBuV.
Then Correct Factor = 30.20 + 2.00 — 32.00 = 0.20dE orrected Reading =
10dBuV + 0.20dB/m = 10.20dBuV/m
Assuming limit = 54dBuV/m, Corrected ReadingG20dBuV/m, then Margin =
54 -10.20 = 43.80dBuV/m
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Intertek IC: 9922A- NVP200
7. Band Edge Emission

Test result: PASS

7.1Limit
In any 100 kHz bandwidth outside the frequency hanshich the spread spectrum
intentional radiator is operating, the radio fregeyepower that is produced by the

intentional radiator shall be at least 20 dB betbat in the 100 kHz bandwidth within
the band that contains the highest level of thee@power.

7.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

7.3 Test procedure and test setup

The Band Edge Emissions per FGQ5.247(d) is measured using the Spectrum Analyzer
with Span wide enough capturing all spurious frowa lbwest emission frequency of the
EUT up to 10th harmonics, RBW = 100kHz, VBWRBW, Sweep = auto, Detector = peak,
Trace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)
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7.4 Test protocol

Mode 1, Channel L

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
Tracking Ref)
Eef A

Span Pair

: Span Center
nplitu
-1 Bm B
7 dBm
Off

More
1of?

#Htten 20 dbE

Mext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

£(f): kMalrkér
FTun
s 2400000000 GHz Mkr 5 CF
-0.74 dBm ;
R ore
= #UEW Hz 1of 2
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IC: 9922A- NV P200

Intertek

Mode 1, Channel M
Peak Search

Next Peak
Mext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

Marker

| Select Marker

#Atten 30 dB ! 5 3 1

Normal

Delta
i

Marker .~/

'2.480542000 GHz B b (Tr[alilitng FF:Z:ES

Lafv -18.76 dB Ref A

._\
""-"*"v.r--.

Span Pair
Span Center

Off

More
1of?
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

s Agilent T | Peak Search
Ref 1@ dBm Atten 20 dB Bn Next Peak
Mext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

1.
HMarker
s |1 2.480000000 GHz Mkr 3 CF
-0.92 dBm ;
ore
1 of 2

#\B :Hz St s 1 1 l
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Mode 2, Channel L
Marker

W Select Marker
12 3 4

#Atten 30 dB

Normal

Delta

Delta Pair
{Tracking Ref}
Ref A

Span Pair
Span Centar

Off

More
1of 2
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

% Agilent T | Peak Search

#Atten 260 dB Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

.

e b
o iMarker
2.400000000 GHz Mkr 5 CF
-4.45 dBm | -
| $UBH kHz  Sween | . 1of 2
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Mode 2, Channel M
Peak Search

Next Peak

Mext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker

2.440000000 GHz Mkr 5 CF
More
1 of 2
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

Mode 2, Channel H
Marker

i Select Marker
12 3 4

Normal

Py Delta

L

- *Marker-” \ N

En |2.480634000 GHz e . Delta pair
sfv [-17.74 dBm g

Ref A
GHz .
Span Pair

Span Centar

Off

More
1of 2
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s Agilent T | Peak Search
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Mext Pk Right
Next Pk Left

Min Search

Pk-Pk Search
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z ore

! 1 of 2
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek
Mode 3, Channel L

s Agilent T Marker
- Select Marker
1 2 3 4

Normal

Delta

8 15 491338000 GHz T
v |-19.62 dBm :

Ref A
GHz .
Span Pair
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Off

More
1of 2
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s Agilent T | Peak Search
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Min Search

Pk-Pk Search
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Intertek

Mode 3, Channel M

s Agilent : T Peak Search
Ref 1@ dBm Atten 20 dB .IL .f Next Peak
Mext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

J
“Marker
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Mode 3, Channel H

Marker
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

% Agilent T | Peak Search

#Atten 20 dB : n Next Peak
Next Pk Right
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Min Search

Pk-Pk Search
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More
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FCC ID: YV8-NVP200
I C: 9922A- NV P200

Intertek

3 Agilent T | Marker
AR Citen 20 dB U Select Marker
dBm #Htten 20 dB I 2 3 4
19 |WﬂMﬁFﬂ“Hﬂ
AR ". i} Normal
Delta

Mark
ZEA{BSESBBBB GHz“‘“‘“WW‘"“*WNWW Delta Pair

. 1221.71 dBm e 9 Ref)

Span Pair
Span Center

Off

More
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Mode 5
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® *RBW 100 kH=z
*VEW 300 kH=z

Ref 20 dBm *Att 30 dB SWT 10 ms

1 PK

Start 2.475 GH=z 7.5 MHz/ Stop 2.55 GH=z

Mode 6

@ *RBW 100 kH=z
*VBW 300 kH=z

Ref 20 dBm Attt 30 dB SWT 10 ms
1 PK )
MAXH
AJWH
| ity
10 |
L 1 T
L-30

&0
70
g0
Center 2.36 GH=z 10 MHz/ Span 100 MH=z
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| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

® *RBW 100 kHz
*VBW 300 kH=z

Ref 20 dBm *Att 30 dB SWT 10 ms
20
10 . n
1 PK
MAXH MWX
10
1 18 I
80
Start 2.475 GH=z 7.5 MH=z/ Stop 2.55 GH=z

Note: the green / red limit line in the plot is Bddown below the max. reading within
the band.
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8. Power line conducted emission

FCC ID: YV8-NVP200
I C: 9922A- NV P200

Test result: Pass
8.1Limit
Conducted Limit (dBuV)
Frequency of Emission (MHz
QP AV
0.15-0.5 66 to 56* 56 to 46 *
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
8.2 Test configuration
EUT
+ Peripheral !
i devices I__|
" LISN | LISN EMI receiver

X For table top equipment, wooden support is 0.8ightéable

[_] For floor standing equipment, wooden support 1srOheight rack.
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nterte IC: 9922A- NVP200
8.3 Test procedure and test set up

The EUT are connected to the main power througheaimpedance stabilization network
(LISN). This provides a 50/50uH coupling impedance for the measuring equignigre
peripheral devices are also connected to the nwirepthrough a LISN that provides a
50Q/50uH coupling impedance with &Xermination.

Both sides (Line and Neutral) of AC line are chetk® maximum conducted interference.
In order to find the maximum emission, the relapesitions of equipment and all of the
interface cables must be changed according to AMSL4 on conducted measurement.
The bandwidth of the test receiver is set at 9 kHz.
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8.4 Test protocol

dEWE EM220P

FCC ID: YV8-NVP200
I C: 9922A- NV P200

EMN224Y

80
70

il

50

"“"J""'.i..,

B 'h'-.l.”lﬁ I.-

40
a0

20

A/\/&\/ﬁﬁv

-10

-20 ,

A
'\': *.-_u"'lJqu‘ L

'Jvdm 1 nf \w ql‘ WHMWM HMAW

T
[
FA0

--M\r# il

af\\

0.15 1.0 0.0 30,0
MHz
Frequency| Correct Factor Corrected Reading Limit Margin
(dB) (dBuV) (dBuV) (dB)
QP AV QP AV QP AV
0.38 (N) 3.00 47.82 46.13 58.1948.19 | 10.37| 2.06
0.76 (N) 3.00 51.46 38.78 56.0046.00 | 4.54 7.22
1.64 (L) 3.00 41.58 31.15 56.00 46.00 | 14.42| 14.85
2.07 (N) 3.00 40.95 29.32 56.0046.00 | 15.05| 16.68
4.22 (L) 3.00 38.94 33.72 56.00 46.00 | 17.06| 12.28
24.74 (L) 3.00 45.19 39.0§ 60.0050.00 | 14.81| 10.94
Remark: 1. Correction Factor (dB) = LISN Factor Y@BCable Loss (dB).
2. Margin (dB) = Limit - Corrected Reading.
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FCC ID: YV8-NVP200
Intertek |C: 9922A- NVP200
9. Number of Hopping Frequencies

Test result: Pass

9.1 Limit

Number of Hopping Frequencies in the 2400-2483.5%zNMEInd shall use at least
15 channels.

9.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

9.3 Test procedure and test setup

The channel number per FGT5.247(a)(1)(iii) is measured using the Spectrunalyaer
with RBW=1MHz, VBW>RBW, Sweep = auto, Detector = peak, Trace = mad.hol
The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems).
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9.4 Test protocol

FCC ID: YV8-NVP200
I C: 9922A- NV P200

Mode

Channel Number

Limit

4

79

Ref 16 dBm

0 dB

I|||I (- II||I

R A n e S
i | f I|I |
1] |

Copyright 2000-2805 Agilent Technologies
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

% Agilent T Trace

Trace

Bm #Atten 2 1 5 3

e T
II 1 I

Fo T o T e oy 2
(NI Y |
o [

I I L Iy |
Y VY

THE |.F Clear Hrite
Max Hold
Min Hold

View

Blank

More
1of?

SUBH 1 MHz

Copyright 2000-2805 Agilent Technologies

.II || || Il.i- |II |I !
v

1 (M e u"h-"" .""' Clear Hrite
A
[

Max Hold
Min Hold

View

Blank

More

#EW 1 MHz Lat2

Frequency Reference Unlock
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% Agilent

#VBH 1 MHz

FCCID: YV8-NVP200

T

IC: 9922A- NV P200

Trace

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1af 2

pyright 2000-20805 Agilent Technologies

Mode

Channel Number

Limit

5

79

>15

#VBH 1 MHz

Page 51 of 66

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1af 2

Frequency Reference Unlock



FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

% Agilent R T Trace

Trace
1 2 3

Clear Hrite

Max Hold

Min Hold

View

Elank

More

#UBH 1 MHz 1 of 2

Frequency Reference Unlock

% Agilent R T Trace

Clear Write
Max Hold
Min Hold

View

Elank

More

#UBH 1 MHz 1 of 2

Frequency Reference Unlock
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% Agilent

#VBH 1 MHz

FCCID: YV8-NVP200

T

IC: 9922A- NV P200

Trace

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1af 2

pyright 2000-20805 Agilent Technologies

Mode

Channel Number

Limit

6

79

>15

#VBH 1 MHz
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek

% Agilent R T Trace

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1of?

Clear Hrite

Max Hold

Min Hold

View

Blank

More

#EW 1 MHz 1afé

Frequency Reference Unlock
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FCC ID: YV8-NVP200
I C: 9922A- NV P200

Intertek

3 Agilent R T | Trace

Trace
i 3

L

Clear Hrite

Max Hold

Min Hold

View

Elank

i GH= More
#UBH 1 MHz 1ot 2

Frequency Reference Unlock
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10. Dwell Time

Test result: Pass

10.1 Limit

The dwell time on any channel shall not be grethi@n 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping chameeiployed. Frequency hopping
systems may avoid or suppress transmissions ortiaytar hopping frequency provided
that a minimum of 15 channels are used.

10.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

10.3 Test procedure and test setup

Dwell time per FCC§ 15.247(a)(1)(iii) is measured using the Spectrumalger with Span
=0, RBW=1MHz, VBW-RBW, Sweep can capture the entire dwell time, Detet peak,

Trace = max hold.
The EUT was tested according to DA 00-705 (Filing easurement Guidelines for
Frequency Hopping Spread Spectrum Systems).
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10.4 Test protocol

FCCID: YV8-NVP200

I C: 9922A- NV P200

Channel Mode Time of Occupancy Limit
(ms) (ms)
M 8DPSK_DH1 128 <400

Test Time Period: 0.4*79=31.6sec, Hopping TimeshillitLsec: 40hops/50ms = 800hops/s.
The Maximum Occupancy Time within 31.6s: [(400.(830)/79]*31.6 = 128.0ms

5 Agilent T | Marker
Mkrl s
sAtten 28 db a 0 Select Marker
dB 12 3 4
Normal
Delta
Delta Pair
{Tracking Ref)
Ref ry
[ f Span Pair
l J | Span Center
'.'l"' o 1! A ||,. ‘I* 'HIJ ,'!,-.f.l\huJ ey My i
frun | Marker a ot
400.0000000 ps
— 0 T . T More
2 Mo B Teot 1of2
Cnpyrlght 2000-2005 Agilent Technnlngles

#Atten Cente

1 Hm 1 JH

£ Center Signal
2.441000000 GHz o

C
Auto

Freq

GHz
#BH 3 MHz p 56
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2.44100008 GHz

StartFreq

2441068600 GHz
Stop Freq

2.44108800 GHz

1.80008808 MHz

B.0ABBARRE Hz
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% Agilent T |Freq/ Channel

r Freq

F Step
Man

Offset

Track
Qff




| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

Channel Mode Time of Occupancy Limit
(ms) (ms)
M 8DPSK_DH3 266.72 <400

Test Time Period: 0.4*79=31.6sec, Hopping TimeshillitLsec: 20hops/50ms = 400hops/s.
The Maximum Occupancy Time within 31.6s: [(1.6674(30)/79]*31.6=266.72ms

. Agilent T Marker

Select Marker
2 3

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

H - Span Pair
§ C
-\}»‘r«"h,l"] ,ﬂ,ll,'; il pan Center

£
FTun Marker a Off

1.666666667 ms

More
1 of 2

#% Agilent T |Freq/ Channel

Center Freq
2.441860800 GHz

e o e e e e e Start Freq

L

ETun Center Signal Track
2.441000000 GHz On 0ff

Stop Freq
244108600 GHz

CF Step
1.00066600 MHz
Auto Man

Freq Offset
B.00000080 Hz

Copyright 2000-2005 RAgilent Technologies
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I C: 9922A- NV P200

FCCID: YV8-NVP200
Intertek

Channel Mode Time of Occupancy Limit
(ms) (ms)
M 8DPSK_DH5 301.6 <400

Test Time Period: 0.4*79=31.6sec, Hopping TimeshillitLsec: 13hops/50ms = 260hops/s.
The Maximum Occupancy Time within 31.6s: [2.90m<H39]*31.6=301.6ms

# Agilent T | Marker

a Mkrl

Select Marker
1 2 3 4

e,

i dB

iR

L S N S

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

i Span Pair

Span Center

. i
D IMarker a Off
2.900000000 ms

More
M 1 MHz #UBH 3 MHz 18 ms (601 Lo

Copyright 2000-2005 RAgilent Technologies

# Agilent T |Freq/ChanneI

Center Freq
244108600 GHz

e R e e g M e = Start Freq

. L‘ IR | I lj

Stop Freq
2.441860800 GHz

CF Step
1.80008608 MHz
RAuto Man

Freq Offset
A.00000086 Hz

EITTJ;l Center Signal Track

2.441000000 GHz On 0ff
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FCC ID: YV8-NVP200
Intertek IC: 9922A- NVP200
11. Occupied Bandwidth

Test Status: Tested

11.1 Test limit

None

11.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

11.3 Test procedure and test setup
The occupied bandwidth per RSS-Gen Issue 3 ClaBsk was measured using the

Spectrum Analyzer with the RBW close to 1% of thkested span, VBW = 3 * RBW
Detector = Sample, Sweep = Auto.
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| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

11.4 Test protocol

Temperature : 2y
Relative Humidity : 55 %
Mode CH Occupied Bandwidth

(kH2)

L 860.8

1 M 856.8

H 855.7

Channel L
- Agilent T |Freq/Channel

Ch Freq 2.482 GHz Trig Free 2_532"@?@%5'{3?43

Occupied Bandwidth

Start Freq
2.39950888 GHz

B dBm #Atten 20 dB Stop Freq
2.40450088 GHz

CF Step
SAR.HAAEAE kHz

N
LT oY T

Freq Offset
P.0aeaaeae Hz

#R

Occupied Bandvidth
860.7777 kHz

Transmit Freq Error

#Il_llE:H 3'-51 |'.H:

Signal Track
On 0

¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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| K FCC ID: YV8-NVP200
nterte IC: 9922A- NV P200

Channel M
% Agilent R T |Freq/Channel
e
Ch Freq 2.441 GHz Trig Free 25?1"@%9@%5 fri
Occupied Bandwidth

Start Freq
2.43850800 GHz

Stop Freq
244350008 GHz

CF Step
LO.Beae0a0 kHz
Auto Han

e
Rl T Ty
eV AT
e

|
e T T |

Freq Offset
B.00000600 Hz

Signal Track
Occ BH X Pwr On Off

856.8359 kHz % dB

Transmit Freq Error 736 kHz
% dB Bandwidth

Copyright 2000-20805 Agilent Technologies

Channel H
. Agilent R T Freg/Channel

Center Freq
245000068 GHz

Ch Freq 2.48 GHz Trig Free
Decupied Bandwidth

StartFreq
247750008 GHz

Stop Freq
2. 48250000 GHz

CF Step
DHB.000068 kHz
Auto Man

Freq Offset
200000000 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

855.7466 kHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2085 Agilent Technologies
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| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

Mode CH Occupied Bandwidth
(kH2)
L 1194
2 M 1185
H 1174
Channel L
. Agilent R T |Freg/Channel

Center Freq
2. 40200000 GHz

Ch Freq 2.402 GHz Trig Free

Occupied Bandwidth

Start Freq
2.39950888 GHz

Stop Freq
2. 48450080 GHz

CF Step

v Auto Man

Freq Offset
B.eaGaAEAaE Hz

W20 kHz #UBH 51 KkHz

" - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

1.1935 MHz x dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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FCCID: YV8-NVP200
IC: 9922A- NV P200

Intertek
Channel M

% Agilent R T |Freq/Channel

Center Freq

Ch Freq 2.44190008 GHz

Occupied Bandwidth

2.441 GHz Trig Free

Start Freq
243856088 GHz

Stop Freq
244350088 GHz

CF Step
LEB.00BBAA kHz
PN futo Man

Freq Offset
B.EREAEAEE Hz

#YBW 51 kHz

Signal Track

Occupied Bandwidth 0ff

1.1849 MHz

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel H
% Agilent R T

Occ BH % Puwr 0
® (B :

Freq/Channel

Center Freq

Ch Freq 2.45000000 GHz

Occupied Bandwidth

2.48 GHz Trig Free

Start Freq
2. 47750088 GHz

Stop Freq
248250088 GHz

CF Step
LEB.00BBAA kHz
| Auto Man

Freq Offset
B.EREAEAEE Hz

#YBW 51 kHz

Signal Track

Occupied Bandwidth 0ff

Occ BH % Puwr 0
1.1741 MHz '

% dB

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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| K FCC ID: YV8-NVP200
nterte |C: 9922A- NV P200

Mode CH Occupied Bandwidth
(kH2)
L 1196
3 M 1195
H 1018
Channel L
# Agilent R T |Freg/Channel

Center Freq

Ch Freq 2.402 GHz Trig Free| 5 yaonanen Gz

Occupied Bandwidth

Start Freq
2.39950000 GHz

A dBm #Atten 20 dB
Stop Freq
2.48450080 GHz

CF Step
g C90.000000 kHz
A [it0 Man

Freq Offset
P.OARARRAE Hz

#R Hz - #\EH 51 kHz Sweep 1212

I . X Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 7 [ Off

1.1960 MHz

Transmit Freq Error 1

¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Intertek

Channel M

& Agilent

FCCID: YV8-NVP200
IC: 9922A- NV P200

R T |Freq/Channel

Ch Freq
Occupied Bandwidth

2.441 GHz

#YBW 51 kHz

Center Freq

Trig Free| 5 14100000 Ghz

Start Freq
243856088 GHz

Stop Freq
244350088 GHz

CF Step
LEB.00BBAA kHz
Auto Man

Freq Offset
B.EREAEAEE Hz

Occupied Bandwidth
1.1949 MH

Transmit Freq Error
% JB Bandwuidth

Occ BH % Pur
% dB

Signal Track
{n 0

Channel H

% Agilent

Copyright 2000-2005 Agilent Technologies

R T |Freq/Channel

Ch Freq
Occupied Bandwidth

2.48 GHz

#YBW 51 kHz

Center Freq

Trig Free| 5 10000000 Ghz

Start Freq
2. 47750088 GHz

Stop Freq
248250088 GHz

CF Step
LOD.BAARAEA kHz
N Auto Man

Freq Offset
B.EREAEAEE Hz

Occupied Bandwidth
1.1838 MHz

Transmit Freq Error 3.164 kH:
% JB Bandwuidth

Occ BH % Pur
% dB

Signal Track
{n 0
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